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POSCO

Order No. ; 0154952537

Supplier : POSCO mz‘ﬂmmwﬁwjozk. CORPORATION

Mill Test Cetrtificate

1716

Certificate No..: 211109-FK01PS-0004A1-0601

Date of Issta.“Nov., 18, 2021
Surface Finish : Vacuum Annealed

PQO'No. : 0154962537
Gommodity : TITANIUM CR COIL

Spec & Type : ASTMB265G2(2015ED) ASMESB265G2(2017ED)
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* Posttion « T : Top, M ; Middle, B ; Botom

* Tensile Test. Diraction : Transversal, Gauge Length : 50 ma(Rectangular),

YP Mathed : 0.2 % off-set
* Bend Test - Direciion : Transversat, Angle : 180 °
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compliance.

Test Certificate is issuad according 1o 1SO 10474/EN 10204 3.1.

Legal sanction can b imposed on forging. Improper use of product can cause safety issiies.

We hareby cartify that the material herein has been made jn accordarice with the order and is full in
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Pohang Works, 6282, Donghasan-yo, Nam-gu, Pohiang-si, Gysongsangbuk-do, 37877, Korea
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Chief of material testing section
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